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MH40T-2 Parts Breakdown 

No Code Part No Description Qty 

1 402109 100SP-01 Filter net 1 

2 402150 100ZB-019 Clamp 3 

3 402131 100ZB-001 Nut – Hose Barb 2 

4 402132 100ZB-002 Hose Barb 2 

5 402133 100ZB-003 Rubber Gasket for Hose Barb 2 

6 402111 100SP-02 Bolt M12*35 10 

7 402112 100SP-03 Spring washer 12 14 

8 402113 100SP-04 Suction Flange 1 

9 416388 HP200-007 Plug 1” 2 

10 416389 HP200-008 O-Ring for Plug 2 

11 402114 100SP-05 Rubber Gasket – Suction Flange / NRV 1 

12 414623 80SP-007 Quincunx nut (for Pump Case) 4 

13 402115 100SP-06 Washer 14 4 
14 402116 100SP-07 Pump Case - Front 1 

15 402117 100SP-08 O-Ring – Pump Case 1 

16 402118 100SP-09 Rubber packing ring 1 

17 402119 100SP-10 Diffuser 1 

18 402120 100SP-11 Impeller 1 

19 414629 80SP-014 Bolt M8*35 3 

20 -  Spacers 3 

21 402121 100SP-12 Bolt M8*50 4 

22 408461 50ZB-017 Washer 8 4 

23 402122 100SP-13 Bolt M12*50 2 

24 414633 80SP-018 Mechanical Seal 1 

25 414638 80SP-023 Eyelet bolt (Pump Case) 4 

26 402123 100SP-14 Rubber gasket – Discharge Case 1 

27 414636 80SP-021 Bolt M12*45 2 

28 402124 100SP-15 Pump Case - Rear 1 

29 414622 80SP-006 Spring washer 10 4 

30 414653 80ZB-004 Bolt M10*30 4 

31 402125 100SP-16 Discharge Case 4” 1 

32 414641 80SP-026 O-Ring for Plug 1-1/4” 1 

33 414642 80SP-027 Plug 1-1/4” 1 

34 402126 100SP-17 Rubber Gasket – Discharge Flange 1 

35 402127 100SP-18 Discharge Flange 1 

36 414666 80ZB-017 Nut M8 1 

37 414646 80SP-031 Spring washer 8 1 

38 - 100SP-19 Washer for NRV Front 1 

39 - 100SP-20 Rubber NRV Flap 1 

40 - 100SP-21 Washer for NRV Front 1 

41 - 100SP-22 Washer 8 1 

42 - 100SP-23 Bolt M8*20 1 

 


